Part Number: T-R-3-BAG -f‘:‘s o g R
Description: Beetle Bags - '
Fitment: 2004+ Triumph Rocket Il & Triumph Rocket Roadster

Revision: 3

Tools Required

Parts List

9/16” Deep socket or combination wrench
5/8" Deep socket or combination wrench
1/2" Socket

1/2" Combination wrench

Pick or small screwdriver

Pliers

Lower bag bracket, Left (Figure 1, A) #A00617
Lower bag bracket, Right (Figure 1, B) #A00619
3/8" x 16 Chrome Acorn nuts

Each, 3/8” split lock washers & flat washers
Long stainless steel studs #P00851

Short stainless steel studs #P00850

1/4" spacers (For Triumph Roadster)

3/8" x 16 x 3/4” hex head cap screws

5/16” x 24 x 2 hex head cap screws

5/16” x 24 Nylock nuts

5/16” flat washers
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NOTE: We recommend the use of a thread lock product
such as Loctite® when assembling parts on your
motorcycle.

1. Congratulations on your new bags, you're going to love
them. Please take a moment to familiarize yourself with the
installation procedure by reading this entire document
before you begin. This could save you time in the long run.

2. Let's start with the lower bag mount brackets, Figure 1,
A & B. Each bracket is stamped L or R to indicate which
side it mounts on. If you cannot make out the stamping,
refer to the image.

3. These two brackets will attach to the passenger footpeg
mount on each side of the bike as shown in Figure 2.
Simply remove the pin that currently holds the footpeg in
place and set aside (use a pick or small screwdriver to
remove the e-clip on the end of the pin to remove). You will
be replacing it with the included shoulder bolt with flat
washer and nylock nut. Tighten securely to approx. 8 ft Ibs.

4. On the back side of the peg hanger, you will secure the
lower mount to your bike with the stock bolt as shown in
Figure 3 with the white arrow. Be sure to use some Loctite
on this bolt and tighten to 8 ft Ibs.

5. Remove the socket head screws from the fender rails
and replace with the included stainless steel studs as
shown in Figure 4. Leave the stock washers in place and
reuse them with the Corbin studs. There are two different
length studs include with your installation kit. The Short
ones will be used in the rear position while the long ones
will be used in the Front position.
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NOTE: If you have the Truimph Rocket Roadster, then
you will need to add the supplied 1/4” spacers to each of
the studs (Figure 5).

6. Tighten the studs securely to 10 ft Ibs. and apply some
Loctite.

7. There are now three mounting positions for each bag on
your motorcycle. Simply slide the bag into position onto the
studs you have installed in the fender rails and align the
hole in the bottom of the bag with the lower bracket. See
Figure 6.

8. Secure the bag with the 3/8” chrome acorn nuts at the
top. Use a flat washer followed by a lock washer and then
the acorn nut. Apply a little Loctite and tighten to 8 ft Ibs.

9. Secure the bottom of the bag to the lower bracket with
the included 5/16” bolt along with a flat washer and lock
washer. Apply a little Loctite and tighten to 8 ft. Ibs.

10. That's it man you're ready to roll.
SOME TIPS:

1. Place heavy items in carefully. Throwing a disk lock or
similar item into your bag can result in paint cracks on the
outside.

2. Load heaviest items closest to the bike with lighter items
outboard. This will keep the best balance and center of
gravity possible.

3. As with all motorcycle luggage, pad delicate items to
protect them from harm during transportation.

4. Watch that bag! Until they are used to them being there,
many people kick the bags the first few times they throw a
leg over the bike after installation. Try to remember your
spiffy new bags are there so you won't be kicking yourself
later for the scratches.

5. Most importantly... go have some fun and ride safely!

Questions? Give us a holler...

800-538-7035

tech@corbin.com




